GENERAC

———— T T ]

Parts Manual
GP5500 389cc

Model 006747-0

NOTICE!
The information in this manual is known to be accurate as of the date of release shown on the cover. However,
engineering changes can occur without notice. To obtain the proper parts, please be sure to use the serial number
of the unit being serviced when ordering from this manual. Always to refer to any parts notes and changes before

ordering. All other parts not shown in this manual can be found on Generac’s exploded view drawings online on
GENservice at www.generac.com.

www.generac.com or 1-888-436-3722




e _
Gy s GP5500 Model 006747-0

@

, T;f-'?‘;\*\éy‘.
%/ \\\l > / iy




GP5500 Model 006747-0

PARTS
% 'LISTS

20,

ITEM | PART NO. DESCRIPTION QTY. ITEM | PART NO. DESCRIPTION QTY.
1 0H97480ST03 | FRAME RAIL 1 35 0G84420272 | NUT (M6) 1
2 0H91980159 | PAN HEAD SCREW (M5X16) 8 36 0J47870118 | FLAT WASHER 1
3 0H1780 CURVED HEAD BOLT (M8X40) 6 37 0K0094 NUT (M86) 1
4 0K95210110 | CONTROL PANEL ASSEMBLY 1 38 0K20670114 | GROUND WIRE ASSEMBLY 1
5 0J4536 CONTROL PANEL FACE PLATE| 8 ROTOR AND STATOR

39 0J8363 ASSEMBLY 1
6 0K95240111 | OUTLET 1

40 0H0919 BRUSH ASSEMBLY 1
7 0J86620108 | NUT (M4) 6

41 0J83630111 | WIRE TERMINAL 1
8 0H0265D CIRCUIT BREAKER (25A) 2

42 0J86620102 | FLAT WASHER (M10X4) 1
9 0H0265C CIRCUIT BREAKER (20A) 2

43 0J83630110 | STATOR BOLT (M5X204) 2
10 0G8321 HOUR METER 1 » 103017 | AUTOMATIC VOLTAGE 1
1 0K95240112 | OUTLET 2 REGULATOR

45 0H3049 GENERATOR END COVER 1
12 0G9756 gg\N/::'EOL PANEL BACK 1

46 0J4967 BOLT (M5X12) 6
13 067989 NUT (M8) 4

47 0J4968 BOLT (M5X16) 3
14 0G8442C113 | HANDLE GRIP 1

48 0J8448 ROTOR BOLT (M10X255) 1
15 0H97560ST15 | HANDLE 1

49 0J9069 STATOR BOLT (M6X165) 4
16 0J5347 SNAP BUTTON 1

50 0H91980171 | REAR BEARING HOUSING 1
17 0H9760 HANDLE PLUG 1

51 0E9470 BOLT (M8X16) 4
18 0H1782 LOCKING CAP NUT (M8) 9

52 0J97760112 | MUFFLER BRACKET 1
19 0H97670ST15 | HANDLE BRACKET 1

53 OH1411B FUEL TANK RUBBER MOUNT 4
20 073144 BOLT (M8X45) 5

54 OH1610A ANTI-CRUSH INSERTS 4
o1 OH1781 CARRIAGE HEAD BOLT 5

(M8X46) 55 0E9507C BOLT (M8X20) 4

22 0J86620100 | FRAME 1 56 0H1326 FUEL FILTER 1
23 0H1783 RUBBER VIBRATION MOUNT 4 57 O0H1325A FUEL CAP 1
24 0K0097 BENT FOOT FRAME 2 58 0H9005 FUEL METER 1
25 0K0098 NUT (M8) 4 FUEL TANK ASSEMBLY (7

59 OH75100SRV | ALLON) 1
26 0K0099 RUBBER FOOT 2

60 0J0974 FUEL SHUT-OFF VALVE 1
27 0K0100 BOLT (M6X28) 2

61 0H9749AST03 | BACK RAIL 1
28 0K0105 NUT (M6) 2

62 0E9507B BOLT (M8X25) 2
29 0H0204 AXLE PIN 2

63 0J4691 MUFFLER EXHAUST GASKET 1
30 0K6011 WHEEL ASSEMBLY 2

64 0J8672 MUFFLER 1
31 0D4999 COTTER PIN 2

65 0G84420194 | BOLT (M6X12) 1
32 022304 FLAT WASHER 2

66 0G9757A FUEL HOSE (8X55) 1
33 0J35220156 | BOLT (M6X20) 1

67 0G9914 FUEL FILTER 1
34 0K0093 SPECIAL LOCK WASHER 1



@

ITEM | PART NO. DESCRIPTION QTY.
68 0G9757B FUEL HOSE (8X80) 1
69 0J25910115 | HOSE CLAMP 4
70 0G991 ENGINE SWITCH 1
71 0J4535A EXHAUST MANIFOLD 1
72 0J35220161 NUT (M8) 2
73 0G9028 CYLINDER EXHAUST GASKET 1
74 0G8442C ENGINE 389CC 1
75 0J00620100 | BOLT (M5X10) 1
76 0H9761 ALTERNATOR SCROLL 1
77 0J86620104 | BAFFLE 1
78 0G8442C112 | AIR CLEANER BRACKET 1
79 0J4029 NUT (M10X1.25) 4

©2015 Generac Power Systems, Inc. All rights reserved.
Specifications are subject to change without notice
No reproduction allowed in any form without prior written consent from Generac Power Systems, Inc.

Manual No. 0K9521PMNL

Revision A (05/12/15)

e _
Gy s GP5500 Model 006747-0
Oy

Printed In U.S.A.



GENERAC
——==—— T ]

Manual de piezas
GP5500 389 cm3

Modelo 006747-0

jAVISO!
La informacién de este manual es precisa a la fecha de emisién mostrada en la tapa. Sin embargo, pueden
producirse cambios de ingeniera en el motor sin aviso. Para obtener las piezas correctas, asegurese de usar el
numero de serie de la unidad a la que se le esta efectuando mantenimiento al cursar pedidos con este manual.
Siempre consulte todas las notas y cambios sobre piezas antes de efectuar el pedido. Todas las otras piezas
no mostradas en este manual se pueden encontrar en los diagramas de despiece de Generac en linea en
GENSservice de www.generac.com.

www.generac.com o 1-888-436-3722



LISTAS DE
@%@P's GP5500 Modelo 006747-0
//

@

v T;"u'ﬁ‘;\*\é;‘.
%/ \\\l » / i/
RS




GP5500 Modelo 006747-0 @%%ﬁ.&is

@

. NUM. DE . . NUM. DE .
ITEM | 5ie7a DESCRIPCION CANT. iTEM | 0iE7n DESCRIPCION CANT.
1 0H97480ST03 | RIEL DEL BASTIDOR 1 32 022304 ARANDELA PLANA 2
TORNILLO DE CABEZA 33 0J35220156 | PERNO (M6 x 20) 1
2 OH91980159 | 1RONCOCONICA (M5 x 16) 8
24 0K0093 ARANDELA DE SEGURIDAD ]
3 0H1780 PERNO DE CABEZA CURVA 6 ESPECIAL
(M8 x 40)
) <o5210110 | CONJUNTO DEL TABLERO 1 35 0G84420272 | TUERCA (M6) 1
DE CONTROL 36 0J47870118 | ARANDELA PLANA 1
PLACA DE FRENTE DEL
5 0J4536 TABLERO DE GONTROL 8 37 0K0094 TUERCA (M6) 1
CONJUNTO DE ALAMBRE
6 0K95240111 | SALIDA 1 38 0K20670114 | S SNEXION A TIERRA 1
7 0J86620108 | TUERCA (M4 6
(M4) 39 048363 E§$:Tuggo DE ROTORY 1
8 0H0265D DISYUNTOR (25 A) 2
40 0H0919 CONJUNTO DE ESCOBILLAS 1
9 0H0265C DISYUNTOR (20 A) 2
- 41 0J83630111 | TERMINAL DEL CABLE 1
10 0G8321 HOROMETRO 1
42 0J86620102 | ARANDELA PLANA (M10 x 4) 1
1 0K95240112 | SALIDA 2
PERNO DEL ESTATOR
12 |ocerss CUBIERTA TRASERA DEL 1 43 [ 0J83630110 | 15y 204) 2
TABLERO DE CONTROL REGULADOR DE VOLTAJE
13 | 067989 TUERCA (M8) 4 44 | OH91980178 | \ [ TOMATICO 1
14 | 0G8442C113 | EMPUNADURA DEL ASA 1 45 | OH3049 CUBIERTA DE EXTREMO 1
DEL GENERADOR
15 0H97560ST15 | ASA 1
46 0J4967 PERNO (M5 x 12) 6
16 0J5347 BOTON DE PRESION 1
47 0J4968 PERNO (M5 x 16) 3
17 0H9760 ENCHUFE DEL ASA 1 P s SERNO DEL ROTOR 1
TUERCA CIEGA DE (M10 x 255)
18 0H1782 EGURIDAD (M 9
SEGU (M8) PERNO DEL ESTATOR
49 0J9069 4
19 0H97670ST15 | SOPORTE DEL ASA 1 (M6 x 165)
CARCASA DEL COJINETE
20 073144 PERNO (M8 x 45) 5 50 OH91980171 | Toior o 1
PERNO CABEZA DE
21 0H1781 CARRUAJE (M8 x 46) 2 51 0E9470 PERNO (M8 x 16) 4
SOPORTE DEL
22 0J86620100 | BASTIDOR 1 52 0497760112 | o/ ENCIADOR 1
MONTAJE DE CAUCHO MONTAJE DE CAUCHO DEL
23 0H1783 4
PARA VIBRACIONES 53 OH14118B TANQUE DE COMBUSTIBLE 4
PIE CURVADO DEL INSERTOS CONTRA
24 0K0097 2
BASTIDOR 54 [OH1610A APLASTAMIENTO 4
25 0K0098 TUERCA (M8) 4 55 0E9507C PERNO (M8 x 20) 4
26 0K0099 PIE DE CAUCHO 2 56 0H1326 FILTRO DE COMBUSTIBLE 1
27 0K0100 PERNO (M6 x 28) 2 57 0H1325A TAPA DE COMBUSTIBLE 1
28 0K0105 TUERCA (M6) 2 MEDIDOR DE
58 | OH9005 COMBUSTIBLE L
29 0H0204 PASADOR DEL EJE 2
CONJUNTO DE TANQUE DE
30 0K6011 CONJUNTOS DE RUEDA 2 59 OH75100SRV | Z i e TiBLE (7 GALONES) 1
31 0D4999 PASADOR HENDIDO 2




LISTAS DE
@%@P's GP5500 Modelo 006747-0
//

@

. NUM. DE i

TEM | B0 DESCRIPCION CANT.
VALVULA DE CIERRE DE

60 |0J0974 COMBUSTIBLE !

61 | 0H9749AST03 | RIEL TRASERO 1

62 |0E9507B | PERNO (M8 x 25) 2
JUNTA DE ESCAPE DEL

63 | 0J4691 SILENCIADOR !

64 | 0J8672 SILENCIADOR 1

65 |0G84420194 | PERNO (M6 x 12) 1
MANGUERA DE

66 | 0G97S7A | COMBUSTIBLE (8 x 55) !

67 |0G9914 FILTRO DE COMBUSTIBLE 1
MANGUERA DE

68  |0GI757B | cOMBUSTIBLE (8 x 80) !
ABRAZADERA DE

69 |ou25910115 | FERATIDES 4

70 |o0c9911 INTERRUPTOR DEL MOTOR | 1

71 |oJ4535A COLECTOR DE ESCAPE 1

72 |o0J35220161 | TUERCA (M8) 2
JUNTA DE ESCAPE DEL

73 | 069028 A e 1

74 |ocsas2c | MOTOR 389 cm3 1

75 | 0400620100 | PERNO (M5 x 10) 1

76 | OHo761 VOLUTA DEL ALTERNADOR 1

77 |o0J8e620104 | DEFLECTOR 1

6 | ocassaciis | ESCUADRA DE FILTRO DE 1
AIRE

79 |oJa020 TUERCA (M10 x 1.25) 4

©2015 Generac Power Systems, Inc. Todos los derechos reservados.

Las especificaciones estan sujetas a cambios sin aviso o ]

No se permite la reproduccion bajo ninguna forma sin previo consentimiento escrito de Generac Power
Systems Inc.

Manual num. 0K9521PMNL Revision A (12/05/2015) Impreso en EE. UU.



GENERAC
——==—— T ]

Manuel de pieces
GP5500 389 cm3

Modéle 006747-0

AVIS!
L'information contenue dans le présent manuel est reconnue comme étant exacte a la date de publication inscrite
sur la page couverture. Cependant, des modifications techniques peuvent étre apportées sans préavis. Pour
obtenir les piéces appropriées, assurez-vous d'utiliser le numéro de série de l'article en réparation lorsque vous
commandez a l'aide de ce manuel. Reportez-vous toujours aux remarques et aux modifications a propos des
pieces avant de faire votre commande. Toutes les autres piéces qui ne figurent pas dans ce manuel peuvent étre
trouvées en ligne sur les dessins de vues éclatées de Generac, sur GENservice au www.generac.com.

www.generac.com ou 1 888 436-3722



%QE;@ESSTES GP5500 Modéle 006747-0

©)

; T.’&&)é} S
B
S




GP5500 Modéle 006747-0

“

LISTES

{

ARTICLE | N° DE PIECE | DESCRIPTION QTE ARTICLE | N° DE PIECE | DESCRIPTION QTE
1 0H97480ST03 | LONGERON DU CHASSIS 1 32 022304 RONDELLE PLATE 2
9 0H91980159 I\_/,IASR /é EE('\TAIE )EI%INDRIQUE 8 33 0435220156 | BOULON (M6X20) 1
; o COULON A TETE INGURVEE - 34 0K0093 RONDELLE-FREIN EN ETOILE | 1
(M8X40) 35 0G84420272 | ECROU (M6) 1
4 0K95210110 | TABLEAU DE COMMANDE 1 36 04478670118 | RONDELLE PLATE 1
PANNEAU AVANT DU TAB- -
5 0J4536 LEAU DE COMMANDE 8 37 0K0094 ECROU (M6) 1
6 0K95240111 | D’ECHAPPEMENT 1 38 0K20670114 | FIL DE MISE A LA TERRE 1
7 0J86620108 | ECROU (M4) 6 39 0J8363 g?ETEéVIRBLE ROTORET 1
8 0H0265D DISJONCTEUR (25 A) 2 40 0H0919 BALAIS 1
9 0H0265C | DISJONCTEUR (20 A) 2 41 0J83630111 | BORNE DE FIL 1
10 0G8321 HOROMETRE 1 42 0J86620102 | RONDELLE PLATE (M10X4) 1
11 0K95240112 | D’ECHAPPEMENT 2
‘ 43 0J83630110 B,\? L;(Lzo’;‘ DE STATOR 2
1 0G9756 PANNEAU ARRIERE DU TAB- | (M5X204)
LEAU DE COMMANDE REGULATEUR DE TENSION
. 44 0H91980178 | - TOMATIQUE 1
13 067989 ECROU (M8) 4 i
- 45 OH3049 COUVERCLE ARRIERE DU ]
14 0G8442C113 | MANCHE DE LA POIGNEE 1 GENERATEUR
15 0H97560ST15 | POIGNEE 1 46 0J4967 BOULON (M5X12) 6
16 0J5347 BOUTON-PRESSION 1 47 0J4968 BOULON (M5X16) 3
17 0H9760 BOUCHON DE LA POIGNEE 1 48 0J8448 BOULON DE ROTOR 1
. (M10X255)
18 0H1782 ECROU BORGNE DE 9 BOULON DE STATOR
BLOCAGE (M8) 49 0J9069 (M6X165) 4
19 0H97670ST15 | SUPPORT POUR LA POIGNEE | 1
50 0H91980171 | LOGEMENT DE ROULEMENT |
20 073144 BOULON (M8X45) 5 ARRIERE
1 OH1781 BOULON DE CARROSSERIE 5 51 0E9470 BOULON (M8X16) 4
(M8Xx46) 52 0J97760112 | SUPPORT DE SILENCIEUX 1
22 0J86620100 | CHASSIS 1 SUPPORT DE CAOUTCHOUG
- OH1783 FONDATION ANTIVIBRATILE 4 53 0H1411B DU RESERVOIR DE CARBU- 4
EN CAOUTCHOUC RANT
24 0K0097 MONTANT DE PIED INCLINE | 2 54 OH1610A EggggESMREANPTPORTES ANTI- 1,
25 0K0098 ECROU (M) 4 55 0E9507C BOULON (M8X20) 4
PIED-SUPPORT EN CAOU- -
26 0K0099 TCHOUC 2 56 0H1326 FILTRE A CARBURANT 1
27 0K0100 BOULON (M6X28) 2 57 OH1325A BOUCHON DE RESERVOIR 1
28 0K0105 ECROU (M6) 2 58 0H9005 JAUGE DE CARBURANT 1
29 0H0204 CHEVILLE D’ESSIEU 2 RESERVOIR DE CARBURANT
59 OH75100SRV| 7" GaT| ONS) 1
30 OKeo11 ROUE 2 ROBINET D'ARRET DE CAR-
60 0J0974 1
31 0D4999 GOUPILLE FENDUE 2 BURANT
61 0H9749AST03 | LONGERON ARRIERE 1




e _
Gy st GP5500 Modéle 006747-0

@

ARTICLE | N° DE PIECE| DESCRIPTION QTE

62 0E9507B BOULON (M8X25) 2
JOINT D’ECHAPPEMENT DU

63 0J4691 SILENCIEUX L

64 0J8672 SILENCIEUX 1

65 0G84420194 | BOULON (M6X12) 1
TUYAU SOUPLE DE CARBU-

66 0G9757A RANT (8X55) 1

67 0G9914 FILTRE A CARBURANT 1
TUYAU SOUPLE DE CARBU-

68 0G9757B RANT (8X80) 1

69 0J25910115 | COLLIER DE SERRAGE 4

70 0G9911 INTERRUPTEUR DU MOTEUR | 1
COLLECTEUR

71 0J4535A D’ECHAPPEMENT 1

72 0J35220161 | ECROU (M8) 2
JOINT D’ECHAPPEMENT DU

73 0G9028 CYLINDRE 1

74 0G8442C MOTEUR 389 cm? 1

75 0J00620100 | BOULON (M5X10) 1

76 0H9761 VOLUTE DE LALTERNATEUR | 1

77 0J86620104 | CHICANE 1

78 0G8442C112 | SUPPORT DU FILTRE A AIR 1

79 0J4029 ECROU (M10X1,25) 4

© Generac Power Systems, Inc., 2015. Tous droits réserves.
Les caractéristiques techniques peuvent étre modifiées sans préavis. o
Aucune reproduction n’est autorisée sous quelque forme que ce soit sans le consentement écrit préalable de Generac Power Systems, Inc.

N° de manuel : 0K9521PMNL Révision A (12/05/15) Imprimé aux Etats-Unis



	Parts Manual GP5500 389cc
	Manual de piezas GP5500 389 cm3
	Manuel de pièces GP5500 389 cm³

